

<b>Prüfbericht - Nr.:</b> <i>Test Report No.:</i>	<b>IND/BLR/CH/2015/4532 Part-D</b>	<b>Seite 1 von 2</b> <i>Page 1 of 2</i>			
<b>Auftraggeber:</b> <i>Client:</i>	<b>DIVINE ATMOS PRIVATE LIMITED</b> 5A-1, 4 <sup>th</sup> Street, Chintamani Nagar, K.K pudur, Coimbatore – 641038 Tamilnadu, India				
<b>Gegenstand der Prüfung:</b> <i>Test item:</i>	Green Atmos Plates				
<b>Bezeichnung:</b> <i>Identification:</i>	-	<b>Serien-Nr.:</b> <i>Serial No./Document</i>	Email Dated 29.07.2015 Submitted:		
<b>Wareneingangs-Nr.:</b> <i>Receipt No.:</i>	03082015	<b>Eingangsdatum:</b> <i>Date of receipt:</i>	03.08.2015		
Order No.:	1803090947	<b>Test Period:</b>	10.08.2015 to 13.08.2015		
<b>Prüfort:</b> <i>Testing location:</i>	TÜV Rheinland India Pvt Ltd, Plot No.17B, Electronic City, Phase 2, Hosur Road, Bangalore - 560 100, Karnataka, India.				
<b>Prüfgrundlage:</b> <i>Test Parameters</i>	Tested for Specified Chemical Analysis as per Customer Requirement				
<b>Prüfergebnis:</b> <i>Test Result:</i>	Please refer pages 2 to 2				
<b>Prüflaboratorium/ Testing Laboratory:</b>					
<b>zusammengestellt/ compiled by:</b>		<b>kontrolliert/ checked by:</b>			
13.08.2015	Chandrashekara Aithala B Manager, Material Testing Laboratories, Industry Services	13.08.2015	Rajesh Jain B Technical Head - Material Testing Laboratories, Industry Services		
<b>Datum</b> <i>Date</i>	<b>Name</b> <i>Name</i>	<b>Unterschrift</b> <i>Signature</i>	<b>Datum</b> <i>Date</i>	<b>Name</b> <i>Name</i>	<b>Unterschrift</b> <i>Signature</i>
<b>Sonstiges/ Other Aspects:</b> This report contains Part A,B & C as additional Tests					
<b>Abkürzungen:</b> <i>ok / P = entspricht Prüfgrundlage</i> <i>fail / F = entspricht nicht Prüfgrundlage</i> <i>n.a. / N = nicht anwendbar</i>		<b>Abbreviations:</b> <i>ok / P = passed</i> <i>fail / F = failed</i> <i>n.a. / N = not applicable</i>			
<b>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</b>					
This test report relates to the analysed material / test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. Sampling is done by client and Test item / product was submitted by client for compliance testing					

**TEST RESULTS**

Sample Description	Green Atmos Plates
Sampling :	1. Submitted Sample drawn by the laboratory : No (If yes please provide the sampling reference)

**Heavy Metals:**

Sl. no	Test	Unit	Results	Test Method
1	Iron	mg/kg	23	ICP-OES
2	Lead	mg/kg	ND	ICP-OES
3	Copper	mg/kg	ND	ICP-OES
4	Zinc	mg/kg	ND	ICP-OES
5	Aluminium Phosphide	mg/kg	ND	Based on Pesticide Analysis / GC MS

**Note:**

N.D: 'Not Detected'

ICP-OES –Denotes "Inductively coupled plasma optical emission spectrometer"

Mg/kg – Denotes "Milligram per Kilogram"

GC MS denotes Gas Chromatograph Mass Spectrograph

**Test item Photograph:**



---- End of Report ----